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M/s. Lalumal’s,

Sanghvi plaza, New No. 50 (Old No. 56),

Jermiah Road, Vepery,

Chennai - 600 007. -

Tel.: 25322849, 25322362 Fax.: 25322888

Dear Sir,

With reference to your letter dated 18" September 2002, we give below the test report for one
sample of elastic submitted for physical testing.

|dentification . Elastic tape, 25 mm wide - Black
5. PROPERTY RESULT CLRI TEST METHOD
N SPECIFICATION
1. | Limit of useful extension, % 100 Min. 80 SATRA
™ 102 :1999
2. | Resistance lo repeated exteﬁsiun. % No breakage SATRA
10,000 cycles at the limit of useful of rubber thread Max. 10 TM 103 : 1994
extension, ( broken rubber threads) ;

Both the tested properties of this elastic sample are found to be good.

Yours faithiully,

| /29'706@
' Technical Manager
CLRI Quality Assurance Scheme

. Technician: SP



